<EPA

United States Municipal Environmental Research EPA-600/2-81-222
Environmenta! Protection Laborator September 1981

Agency Cincinnati OH 45268

Research and Development

Survey and
Evaluation of Fine
Bubble Dome Diffuser
Aeration Equipment




EPA-600/2-81-222
September 1981

SURVEY AND EVALUATION OF
FINE BUBBLE DOME DIFFUSER
AERATION EQUIPMENT

by

Daniel H. Houck
Association of Metropolitan Sewerage Agencies
Washington, D.C. 20036

and

Arthur G. Boon
British Water Research Centre
Stevenage, England SGI1 1TH

Grant No. R806990

Project Officer

Richard C. Brenner
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, Ohio 45268

MUNICIPAL ENVIRONMENTAL RESEARCH LABORATORY
[...]
Boon, A. G. and D. R. Burgess. Treatment of Crude Sewage In Two High
Rate Activated Sludge Plants Operated In Series. Water Pollution Control,
73, 1974,

76




»*

APPENDIX A
SAMPLE U.K. PLANT SURVEY FORM

PLANT PERFORMANCE DATA FOR YEAR .127331%74....

BASINGSTQKE SEWAGE TREATMENT WORKS.

Name of plant .. v ‘s cacsssessssenacssercancssnrans
1. RAW SEWAGE

Any significant industrial contribumtion B < S
If yes, what type Of industry scceceeercecncccrennncceccsacnacacsnocncane

P R R Y TR

Average percentage industrial contribution:
4-6

DY flOW (%) cevcecevenctonsancosstasacsaconssssscsosacssanassassance

R L R R R T R

by EOD5 mass 10ading (%) ecceecsceccccsccsorcacesscccsanscscssanccssee

Microstrainer waste : .Jurplus

Define any liquors recycled to _head of workss -eosi..%ures

20bivated sludge: Supernatant fTom sludge treatment “1ir°*Hdtation
treatment waste.
Annual Monthly average (mg/l1)
average
(mg/1) Max * Min*
BOD, total 328 381 296
Not Not Not
BODS soluble assessed assessed {assessed
COD total 700 817 651
Anionic surfactant as Manoxol OT
“ 23,6 20.
(Detergent) 20.5 3 7
Total suspended solids (TSS) 378 403 392
Not Yot Notv
Volatile suspended solids (VSS) assessed assessed agsessed
Total'Kjeldahl nitrogen (TXN) 54.1 61,0 51.2
Aomoniacal nitrogen (NHB-N) 36.9 41.6 36.8

Max and Min denote months when the organic loading rates (kg BOD/day) are
the maximum and minimum respectively. Please define the months:

January August

MaAX soeidesiolsssescccesns Min ceeiocecesenssnsvenane

77

at




PLANT PERFORMANCE DATA FOR YEAR .l1975-1976 (contd)

2. SETTLED SEWAGE
BOD5 total

8005 soluble

COD total
Detergent

TS3S

VSsS

TXN

NHZ-N

Dissolved oxygen (DO)
pH

3. MIXED LIQUOR

SS
VSS
DO
pH
4. FINAL EFFLUENT

BOD5 total

BOD5 soluble
COD total

Detergent

TSS

Annual Monthly average (mg/l)
average
(mg/1) Max Min
174 216 132
Not Not Not
assessed | assessed assessed
366 434 314
13.8 17.0 12.9
121 153% 90.1
Not Nos Not
assessed} assessed assessed
47.1 55.2 47.5
36.1 41.0 34.4
Not Not Not
assessed| assessed assessed
7.75 7.85 7.60
2847 6197 4646
Not Not Not
agssessed | assegsed assessed
" 1" "
1" 1 ft
3,46 5.78 1.31
Not Not Not
assessed | assessed assessed
30.3 36.5 21.5
0.27 0.34 0.35
6.1 9.1 2.76

78

TR =TEE T T



PLANT PERFORMANCE DATA FOR YEAR ..197%%

VSsS

TXN

NH3-N

Nitrate nitrogen (NOs-N)

Do

5. UNDERFLOW SLUDGE

SS
VSs

6. DRINKING WATER®

Hardness as CaCO3

Alkalinity as CaCO3

Total dissolved solids (TDS)

Sulphates

Chlorides

Iron

Manganese

4 The drinking water is

}21§...(Contd)

Annual Monthly average (mg/1)

average

(mg/1) Max Min
Not Not Not

assessed assessed assessed
2.96 3.0 2.4
0.97 0.95 0.04
33.0 34.7 33.9
Not Not Not

assessed assessed assessed
9293 9482 7909
Not Not Not

assessed assessed assessed

supplied to the area served by the works.

79




PLANT PERFORMANCE DATA FOR YEAR ,..197%=1%76.... (contd)

Annual Monthly average
7. HY U DA’
DRAULIC TA average Max Min
Dry weather flowrate (m3/d) 1%,290 12,080 12,130
Average flowrate of influent 13,690 12,160 11,940
(m3/d)
Recycle rate (% of influent) 143 143 140
Flowrate of waste sludge (m3/d) 69 137 62
8. LIQUOR TEMPERATURE (°C) * *
Not Not Not
Raw sewage agsessed assessed assessed
Primary effluent " " "
Mixed liquor 16.05 20.3 12.9
Final effluent 15.86 21.5 13.5

* Max and Min for the temperature data denote the months when the
temperature is the maximum and minimum respectively. Please define
the months:

Max .. August.......... Min . 2pril..........

# Experiments being conducted to reduce solids from an average
of 10,000 mg/l %o 3,500/4,000 mg/l.

80




Name of plant .BASINGSTOKE SEWAGE, TREATMENT, WORKS

2.

3.

*

CONSTRUCTION AND PERFORMANCE DATA FOR AERATION SYSTEM

VeeeTes Ex ik e Wk

TANK DIMENSIONS

Length (m)

width (m)

Total depth (m)
Operating depth (m)
DIFFUSER LAYOUTt

No of diffuses in row

No of rows

Spacing in rows (m)
Spacing between rows {(m)
Distance from floor (m)
AIR FLOW DISTRIBUTION (TOTAL)

minimum air flow (m3/s)
minimum power (kW)

average air flow (m3/s)
average power (kW)

maximum air flow (m3/s)
maximum power (kW)

A section is each part of the aerator
arrangement or air flow per diffuser.

Jecssrcesvsssccsscconans

Section*
1 2 3 4
3 No. 1 No. |4 No,
@ @ @

79.25 | 79.25 |79.25
3.35 3.35 | 6.71

2,36 2,51 | 2.51

275 275 275

0.3 0.3 0.3

0.76 0.76 | 0.76

0.22 0.22 | 0.22

2.60
87

4.04
116

5.56
160

basin having a different diffuser

+ Bxplanatory sketches showing diffuser laycut may be drawn on the blank

page overleaf.

81




[ )

AERATION SYSTEM DATA (cont)

4. DIFFUSER DATA:

Are ail diffusers the same type (yes/no) ..???i....................

Manufacturer(s) .JNOLEOR .. . ........... Model No(s) Alupdum

AU, L eenne

tssesacesctacavectcaana ercssccccanens
Description ("round dome, 12" square plate) ,.f@???,...,.....,,....
esescsestacssesstcncstnoncnsecotTtecs oottt ennerssecte i seaceesds
Granulation or pore size .....520 BLCZOnS i ieiienans

Time in service (years) ........%%.................................

5. BLOWER SYSTEM DATA: . 10"

0. 14"

RO S RREEPRES
] "
Type . RO ciaerecateacandas. Number of units LMo 18T k...

3 .
Rated air flowrate ..%%%f&/??f& at 9:2?.&5[??............. pressure

= o
=

Manufacturer .$90;.WalleT, ... ......... Model No..

[
o

Power demand at: Maximum air flow ..2LL.EVA ... ....total elec. power

Minimum air flow .}§}.§Yé........total elec. power

Average air flow .?pp.§Yé........total elec, power

6. AIR CLEANInG SYSTEM:

Please describe type (cyclone, electrostatic, €TC) .veeeseesceanacee
Tilghman Ultra Filtration

L R R R I N R R N R A I I N I R R R I I I

@5 8400600080000 080010c008c00aT00003000CtseTARITRCAETIOEROIRSERIOCIRRREBROERBDTE

7. CAPITAL COSTS:

Cost of air diffuser system, including in tank piping and fittings

. Not available

Ceeseceses YEAL sivececcennvanasanes

Cost of air cleaning equipment

_ JHot available .. year siiiiereeennievennn.
Yo. @ 2302 m”/hour
No. @ 4605 "
No. @ 5098 "
No. @ 5709 "

82

T T S e B R B



AERATION SYSTEM DATA (cont)

Cost of air compressor equipment and appurtenances

Not availabie

etscessscoensvactssase

Total Wastewater Plant cost

F2AL eevavecacsaacssnsccnnae

tecevesccssncccsssacens VEAL cecscsscnsccssanasnane

8. ELECTRICITY CONSUMPTION

Consumption
kWh/year

YEAR
1 2 3 4 5
Est. Est. Est. Est. Actual
000, 000{ 900,000 j900, 000 |920,300 § 963,004

83




PLANT DESIGN DATA

Name of plant .B43TNGRTQKE JEWAGE JREA BN WORKS st ieeenneenens

Address ...Department of Matex Eollution Control, Reading foad, Chineham,
BABTRGAICRE, Hants.

Approximate year of construction ..Jﬁ%ﬁl.§&.99J$.£?¥P???§9?).......

Year fine bubble aeration system installed ..AS 2bove.. ... ........

1. FLOWRATES (ACTUAL)
Dry-weather flowrate (m3/d) B s
Annual-average flowrate (ms/d) B
Peak monthly-average flowrate (m3/d) ce 285220 e
Peak daily-average flowrate (ma/d) R (S 153 1 N

Peak instantaneous flowrate to .
treatment (x DWE) ....even.......30Q 310588/ 880 = DRF, 2 2.3, |,

2. ABRATION DESIGN CRITERIA

Definition of design flowrate
(average, DWF, etc) I O S I

Type of plant (tapered aeration, etc) .Couventiqnal........ev.e

Hydraulic conditions in tanks P 1
(plug flow,, complete-mix etc) BN 2" 20 5

Nominal retention time (h) of sewage in aeration tanks
at design flowrate ...eee..8edd 300, L iiieinnrnannnnnnnn

Recycle flowrate (%) of design flow .. 10w, ciiiiiiisnncnnnnnn.
Settled sewage:
Average BOD5 (mg/1) B
Average NH,-N mE/l) .88 i
Mixed liquor:
Average SS <mg/1)......fE?CZ................
Average VSS (mg/l) ....3%?2f§¥??§?§?........
Were any tanks designed for sludge reaeration (yes/no) ...Y8%...

If yes, what is the volumetric proport:on of hha a9
TEAErAtion tanKS ceeeueececoseaorosaacesncassocaanneshonaronana

84




CLARIFIER DESIGN CRITERIA

Definition of design flow |
(average, DWE, €tc) ve...hX.DVF. . ... teettccctscrsacncncanan

Nominal retention time {(h) of sewage in clarifier
at desSign flOWLALE eeeveeveceeclitencesacacsasssassscanssoanne

Upward velocity (m/h)
at design flowrate .......

Total length of weir(s) per tank (m) c B0 B e iiirieaaae
NUMDET Of TANKS weeeenselesacecenocsosocenssosassesansscasonnas
Wall depth (m) .........%:?%...................................

Diameter or length (m) .%%:%.Q%%Z..............................

Width (M) cececeeceocncassrsscncasscccctscncsnoncnassncssssvans
Location of inlet (centre or rim) ..G8AKXS .. iiieireeenecrranaas
Location of weir(s) .oe...BoTiN8N8T . uuiiniiiieeeiiiineiennnnes
Type of sludge removal equipment ..GQuiiauqus hvdrestatic.......

Clarified effluent:

Average BOD5 (mg/1) ....}}:?..............

Average SS (mg/l) S-S 75 U
Undexrflow sludge:

Average SS (mg/l) ..‘...Z}Q}..............

Average flowrate of waste
sludge (m3/d) vieerneeeef28iiriiinnnnnnes

85




APPENDIX B

PLANT SURVEY DATA

BASINGSTOKE

History and Background

Prior to the initiation of activated sludge treatment on the present site,
wastewater from Basingstoke was treated at a 40.5-ha (100-ac) land treatment
plant. Initially, it was planned to use the existing site and continue the
practice of pumping wastewater to it. However, in 1960 it was decided to
merge wastewater flows from several communities in the area. A downstream
site, which would drain the service area by gravity, was selected adjacent to
the River Loddon.

The activated sludge plant was constructed in three stages beginning in
1964. The first and second stages were designed to serve populations of
40,000 and 80,000, respectively. The second stage was compieted in 1971. A
final expansion, increasing plant size to a population equivalent of 96,000,
was completed in 1976. The population currently being served is approximately
70,000. Figure B-1 shows the site plan at Basingstoke.

Plant Description

The Basingstoke wastewater treatment plant is a fine bubble diffused air
activated sludge plant, with primary and secondary settling. In addition, the
plant is provided with drum-type microstrainers and stormwater retention fa-
cilities owing to the very high discharge requirements of the River Loddon, a
trout stream. Sludge is digested and disposed on land in liquid form. Facil-
ities for sludge thickening and drying are also available at the plant. Ta-
ble B-1 provides design details on the major plant elements.

In total, there are eight aeration basins in the activated sludge plant,
the four smaller of which are 3.4 m (11 ft) wide; all are 79.2 m (260 ft) in
length. Three of the smaller basins are designed to allow for flow in either
direction. The other small basin is used exclusively for return sludge aera-
tion. The four larger basins are for mixed liquor aeration only.

Dome distribution in all eight basins is symmetrical, with 1032 domes in
each of the smaller basins and 2068 in each of the larger. A total of 708
domes are used for aerated primary effluent and mixed Tiquor channels. Each
row of diffusers is laid lengthwise in the basin and has 275 domes; there are
four rows in the smaller tanks and eight rows in the larger basins. Spacing

86




700) 7

oL

~

g
b
i %
2 e
%% 5 ! ‘é
Zotey || b 2
7% (S
7
&) pes

INLET WORKS

. PRIMARY SEDIMENTATION TANKS
C.

SLUDGE TREATMENT

@ M m O

AERATION TANKS

MICROSTRAINERS

BLOWER AND POWER HOUSE

AMENITY AND ADMINISTRATION BUILDING

Figure B-1. Basingstoke site plan.



TABLE B-1. BASINGSTOKE DESIGN DATA*

Stormwater Tanks

2 Circular Tanks

Diameter: 27.4 mt
Sidewater depth: 3.7 m
Floor slope: 2.5 degrees

Flow to tanks automatically controlled by No-flote controls and Rotork
driven penstocks. Duty tank filled before it is shut down and flow di-
verted to standby tanks. Should tank fil1l and overflow, the first 4,546
m3/day (1.2 mgd) is fed back to the aeration tanks. Any flow above 4,546
m3/day (1.2 mgd) is irrigated on prepared grassland, collected, and dis-
charged to the river, subject to the same standards as the final effluent.

Primary Sedimentation

5 Circular Clarifiers

Diameter: 20.3 m
Sidewater depth: 3.3 m
Floor slope: 5 degrees
Detention time: 6.3 hr_G DWF

Surface loading:

Aeration Basins

3 Dual Purpose Mixed Liquor/
Reaeration Tanks

1 Mixed Liquor Tank

13.4 m3/m¢/day @ DWF (330 gpd/ft2)

3.4mx79.2mx 2.4 m SWD
(each tank)

3.4mx 79.2mx 2.4 m SWD

4 Mixed Liquor Tanks 6.7 m x 79.2m x 2.4 m SWD
(each tank)
Detention Time 8.5 hr @ DWF
Dome Distribution
Small tanks: 1032
Large tanks: 2068
Final Sedimentation
5 Circular Clarifiers
Diameter: 19.2 m
Sidewater depth: 1.5 m
Floor slope: 30 degrees
Detention time: 5 hr @ DWF

Surface loading:

16.3 m3/m/day @ DWF (400 gpd/ft2)

*

e}

=

M
nn

22,700 m34day (6 mgd)
3.28 ft

88




between domes is 0.30 m (1 ft) and between rows 0.76 m (2.5 ft). The domes
are installed 17 mm (8 in.) off the basin floor. Minimum air flow to the
domes in the mixed liquor channels is 0.011 m3/min (0.4 cfm).

Air supply is provided by five Rootes-type positive displacement blowers
driven by electric motors A1l are fixed speed but are sized to cover a range
of outputs at 33.1 kN/m? (4.8 psi) as summarized below:

Power Qutput
Blower No. BHP kW cfm m3/min
1&2 60 45 1,362 38.4
3 110 82 2,724 76.8
4 125 94 3,015 85.0
5 125 94 3,373 95.1

The blowers are operated in various combinations to achieve the desired air
flow rate as determined from manual D.0. measurements taken in the aeration
tanks and the normal diurnal flow pattern.

A1r cleaning is provided by three bag type dust collectors, each rated at
232 m3/min (8200 cfm). Two units are normally in operation, with the third on
standby.

Five circular final clarifiers, each 19.2 m (63 ft) in diameter, provide
secondary sett11ng At the des1gn flow rate of 22,700 m /day (6 mgd), the re-
tention time is 5 hr and surface loading rate is- 16 3 m3/m2 /day (400 gpd/ft2).
The clarifiers have steeply sloped bottoms (30°) and shallow side water depths
of 1.5 m (5 ft). Sludge is moved to the center withdrawal hoppers with simple
chain type scrapers.

Performance

Influent and effluent data for the past 5 yr of operation at Basingstoke
are presented in Table B-2. Plant personnel stated that the 1977/78 and 1978/

79 data are the most representative of plant operations following the final
expansion.

After correction of infiltration problems in 1975, causing an initial
flow reduction, raw wastewater flow to this plant increased by nearly 50 per-
cent from 1976 to 1979. Unlike most of the other plants visited, wastewater
strength at Basingstoke has remained relatively constant, due apparently to
the increasing industrial flow received at this plant.

Primary treatment performance was consistent over the period of study,
decreasing influent BODg by about 45 percent and influent suspended solids by
about 67 percent. Secondary treatment, including final effluent microstrain-
ing, has also provided excellent performance, achieving 97-98 percent reduc-

89




tions in BODg and 94-95 percent reductions in suspended solids. Detergent re-
movals have consistently averaged 97-99 percent.

Monthly average hydraulic and influent BODg loadings varied about + 25
percent from the annual average. Of the total plant flow, 4-6 percent is de-
rived from light industrial activities in the service area.

Reductions in ammonia nitrogen concentrations have averaged 96 percent,

and the level of nitrate nitrogen in the final effluent has been constant to
+ 10 percent.

TABLE B-2. BASINGSTOKE INFLUENT-EFFLUENT DATA SUMMARY

Year*
Parameter 78/79 77/78 76/77 75/76 74/75
Flow: mgd 4.91 4.25 3.97 3.62 4.65
m°/day 18,600 16,100 15,000 13,700 17,600
Raw Wastewater: (mg/1)
BOD5 281 271 326 328 275
CcoD 658 634 695 700 573
TSS 372 356 363 378 310
TKN 45 45 54 54 45
NH2-N 35 35 38 37 30
De%ergent + 13 13 19 21 18
Primary Effluent: (mg/1)
BOD5 157 156 169 174 149
CcoD 323 342 366 366 308
TSS 114 112 126 121 111
TKN 43 45 46 47 43
NHL-N 35 38 37 36 30
De%ergent + 11 N 14 14 12
Final Effluent: (mg/1)
BOD5 3 3 3 3 4
CoD 33 33 34 30 28
TSS 6 5 6 6 6
TKN 2.1 3.5 3.0 3.0 3.8
NH3-N 1.3 2.4 1.1 1.0 1.7
NOL-N 27 31 31 33 28
Detergent * 0.3 0.3 0.3 0.4 0.2

* Year begins April 1 and ends the following March 31.
[...]
Power Consumed (kWh/day)°® 74,520** 75,470 78,106 33,252 33,456 %
Aeration Efficiency: ;
kg 02/kWh 1.54 1.95 1.77 2.21 2.08 =
b 0o/wire hp-hr 2.53 3.21 2.91 3.63 3.42 ;3
kg EOL/kWh*+ 2.13 2.44 2.27 2.63 2.44
1b EOL/wire hp-hr*t 3.50 4.01 3.73 4.32 4.01

* 1 kg =2.21 1b
+ Calculated by the method of Section 5, assuming 1.15 units 02 required /
unit BODg removed.
° 1 kith/day = 1.34 wire hp-hr/day
** 9 mo power data extrapolated to full year.
++ Calculations by Beckton staff:
EOL = 1.5 x BODg removed + 4.5 NH3-N & organic nitrogen removed

Other comments relating to plant performance are summarized as follow:

1. This plant is designed to treat all flows received to secondary stan-
dards. Unlike many of the plants visited, there are no storm water
equalization facilities. The high ratio of peak flow to dry weather
flow, 3:1, reduces the overall efficiency of operation.

2. Influent data reveal that average wastewater strength to the plant
appears to be decreasing over time. This phenomenon was observed at
other U.K. plants and may reflect increasing use of water-using ap-

100




LOL

(percent saturation)

D.0.

100r A/)J’--E“_~__“‘:=—<=:::::;
75| / -
50 +
o Tank No. 6, 2 P.M. October 16
25 ¢ A Tank No. 1, 2 P.M. October 17
o Tank No. 8, 2 P.M. October 17
Grid 1 ¥V Grid 2 ¥ Grid 3 ' Grid 4 ' Grid5 ' Grid 6
0 > |
Influent Effluent

Direction of Flow

Figure B-3. Beckton D.0. profile comparison.



201

TABLE B-9. BECKTON MIXING DATA
Hetted Diffuser : R . - : o .
heration Tank  Surface Area Volume Density Air Flow/Section __Aiyr F;ow/Area2 ___ Air F]ow/Vo]gmi+ Minimum Power ;nput ;
& Grid Nos. (1000 m2)* (1000 m3)+ (domes/m (cfm)  (m3/min) (cfm/fte) (m3/m%/min)  (cfm/1000 ft°) (wire hp/1000 ft°) (W/m”)
Tanks 1., 2
(each tank): 9.2 28.5 3.91 23,400 663 0.24 0.072 23.3 0.52 13.6
Tanks 3-5,7,8
(each tank): 9.2 28.5 3.34 20,150 571 0.20 0.062 20.0 0.44 1.7
Grids 1,2 3.07 9.5 3.91 7,800 221 0.24 0.072 23.3 0.52 13.6
Grids 3,4 3.07 9.5 3.26 6,500 184 0.20 0.060 19.4 0.43 11.3
Grids 5,6 3.07 9.5 2.93 5,850 166 0.18 0.054 17.4 0.39 10.¢
Tank 6: 9.2 28.5 2.83 16,900 479 0.17 0.052 16.8 0.37 9.8
Grids 1,2 3.07 9.5 3.9 7,800 221 0.24 0.072 23.3 0.52 13.6
Grids 3,4 3.07 9.5 2.60 5,200 147 0.16 0.048 15.5 0.34 9.0
Grids 5,6 3.07 5.5 1.95 3,900 110 0.12 0.036 11.6 0.26 6.8
Tanks 9-14
(each tank)
(8 passes/tank) 4.64 17.2 3.88 15,000 425 0.30 0.092 24.7 0.41 10.9

* 1 m2=70.8 ftl
+ 13 =353 ft3
0 1 dome/m =

* %

++ Same as m

9.29 domes/100 ft2
Based on m1n1muw air flow rates of:
0.018 m /m1n/dome (0.65 cfm/dome) for Tank Nos. 1-8
0.017 i /m1n/dnme (0.6 cfm/dome) for Tank Nos. 9-14
/1000 m /m1n



pliances such as those in common use in the United States. However,
total flow at Beckton has remained relatively.

3. Beckton employs two basic final clarifier configurations. The older
clarifiers, Nos. 65-72, have a floor slope of 1:12; the newer units,
Nos. 1-64, have a floor slope of 1:24. Plant personnel indicated
that the older units generally performed better and desludged more
readily.

Operation and Maintenance

Experience with dome diffusers at the Beckton plant spans a period of 20
yr. The original domes, installed on cast iron mains in aeration Tank Nos. 9-
14,performed satisfactorily, without cleaning. Minimum air flow was held at
0.017 m3/min/dome (0.6 cfm/dome), and special care was taken to maintain posi-
tive air flow at all times and keep air distribution piping free of moisture.
Pressure increased 4.2 kN/mZ (0.6 psi) over the period before the plant was
rehabilitated, but was increasing rapidly in the 2-yr period prior to rehabi-
Titation.

In the newer plant, there have been a large number of failures of the
uPVC strap which holds the piping to the floor mount. This problem was appar-
ently caused by inadequate strength of the strap, a problem which has been
corrected by the manufacturer. There have been no failures of the heavier
hardware now supplied by the manufacturer.

Some dome cleaning has been carried out in the new activated sludge plant
(seration tank Nos. 1-8). The domes have been cleaned successfully in the
plant's dome cleaning facility, and plant management is estimating a cleaning
frequency not to exceed once every 10 yr.

The electrostatic air filters have generally performed satisfactorily.
However, when fogs or freezing rains occur concurrent with near-freezing temp-
eratures, the moisture freezes onto the prefilters, gradually diminishing air
fiow. The prefilters are now routinely removed when such conditions occur,
and no further problems of this type have been encountered. The electrostatic
filters require light cleaning (1 man hr) about every 8 days in the form of a
washdown with hot water. Every 3 yr, an alkaline cleaning solution is sprayed
on the dust collecting elements and washed off with hot water (2 man hr).

BEDDINGTON

History and Background

The site of the Beddington plant has been used for wastewater treatment
for over 100 yr. From 1860-1902, the site was used for land treatment. From
1902-1912, primary sedimentation and trickling filters were added. By 1932,
the flow had increased to 43,100 m9/day (11.4 mgd) and an activated sludge
plant and additional trickling filters were constructed.

In 1966, construction began on an entirely new activated sludge plant on
the site. The plant, shown in Figure B-4, has 12 aeration tanks and 16 final

103




104

Beddington site plan.

Figure B-4.



clarifiers. In mid-1978 it was necessary to add four additional aeration
channels to reduce volumetric loading rates.

Plant Description

Plant design data are presented in Table B-10. Primary settling is pro-
vided by eight circular c1%r1f1ers, which have a retention time of 6.2 hr at
the design DWF of 82,500 m°/day (21.8 mgd). Flows up to 3 x DWF are passed
directly through the plant. Excess flows are diverted to the stormwater re-
tention tanks where solids are removed, and the settled overflow is returned to
the process when flows decrease.

Of the 16 aeration basins, 12 have 3915 domes each equally distributed
among two plug flow passes and four employ tapered aeration. The last half of
each tapered second pass has 523 domes placed on four centraily located rows,
causing a double spiral flow hydraulic regime to be set up (tapered aeration
is discussed in Section 8). Primary effluent and mixed liquor channels are
also dome aerated, consuming 11 percent of the air flow.

Air s supp11ed by six centrifugal blowers rated for 236 m3/m1n (8330
cfm) at 37.9 kN/m2 (5.5 psi). Norma]]y, five units are operating, supplying
1081 m3/min (38,163 cfm) at 27.6 kN/MZ (4 psi). Air is cleaned by five bag
filters using mixed cellulose and asbestos precoating.

The 16 final clarifiers are mated in sets of four to four sets of aera-
tion basins. The clarifiers have steeply sloped hopper bottoms (30°) and
shallow sidewater depth character1st1c of many U.K. plants. Maximum surface
overflow rate at 3 x DWF is 43.9 m3/m/day (1078 gpd/ftz)

Performance

Over the past 10 yr, the performance of this plant has been highly vari-
able, due chiefly to problems with sludge nandling and the impact of indust-
rial wastes containing high strength organics and metal plating Tiquors. The
industrial wastes caused several immediate problems:

1. An apparent depression of the alpha factor, resulting in lowered
oxygen transfer efficiency.

2. Slime formation rapidly appeared on many of the domes in the 12 ori-
ginal tanks, leading to coarse bubbling and subsequent loss of oxy-
gen transfer capacity.

In an effort to deal with these problems which span several years, step feed-
ing of wastewater, refiring of domes in several of the tanks, and periodic
draining and dome brushing were tried, with only Timited success. In 1974,
two additional, identical blowers were added, to allow for blower maintenance
and supply peak air needs. To Tower golumetr1c loadings from an average of
0.5 kg BOD /day/m3 (31 1b/day/1000 ft3) to 0.4 kg BODx/day/m3 (25 1b/day/1000
ft3) and to provide additional oxygen transfer capab1?1ty, four additional
aeration tanks were added in 1978. A summary of the annual data, from start-
up to the present was provided by plant personnel as shown in Table B-11. The

105




TABLE B-10.

BEDDINGTON DESIGN DATA*

Stormwater Tanks

8 Rectangular Tanks
Total volume:
Detention time:

Primary Sedimentation

8 Circular Clarifiers
Diameter:
Sidewater depth:
Detention time:
Surface loading:

Aeration Basins

16 Rectangular Tanks

(2 passes per tank)
Detention time:

Dome Configuration:

Aeration Tank & Section Nos.

Tank Nos. 1-12
(2 passes/tank)

15.4 m* 76.2 mt x 2.8 mt SWD
25,900 m3
7.6 hr @ DWF

r @ DWF
3/m2/day @ DWF (300 gpd/ft2)

3 >

mx 67 mx 2.4 m SWD
h pass)
hr @ DWF

7.3
(eac
10.7

Description

3915 domes, 9 rows, spaced 0.76 m
(2.5 ft) between rows, 0.30 m (1.0)
between domes, 0.25 m (0.8 ft) off
floor

Tank Nos. 13-16
Section Section Length (m) No. Domes No. Rows
1 16.75 637 13
2 16.75 676 13
3 16.75 534 10
4 16.75 545 10
5 16.75 449 8
6 16.75 434 8
7 16.75 269 4
8 16.75 254 4

Note:

Final Sedimentation

16 Circular Clarifiers
Diameter:
Sidewater depth:
Floor slope:
Detention time:
Surface loading:

Sections 7 and 8 have 4 rows centered in the tanks.

20.4 m

1.37 m

30°

5.3 hr_@ DWF

14.6 m3/m¢/day (359 gpd/ft2)

82,500 m3/day (21.8 mgd)
3.28 ft

106




TABLE B-11. BEDDINGTON INFLUENT-EFFLUENT AND PROCESS LOADING DATA SUMMARY

T h T S1 udge Nomi naT 1

Primary Effluent Final Effluent Air Supply Volumetric Return Aeration

_ {mg/1) (mg/1) F/M Loading Loading Rate Time

Year  BODs COD 7SS NH3-N  BODg TSS NO3-N NH3-N  MLSS  BODg Loading m3/kr3; BODs 1/1 (kg BODs/day/kg MLSS) kg BODg/ (%) (hr)
(ma/1) 1000 kg/day (ft3/1b)  (ft3/gal) day/m3

(1000 1b/day) (1b/day/1000 ft3)
- 12.1 5.1 12.3 0.44
69/70 206 -- 136 37 28 21 16 29 3651 (26.8) (82) (1.64) 0.12 (27.5) -- --

18.1 4.4 16.4 0.66

70/7Y 228 -- 169 36 3% 37 10 30 2466 (39.9) (70) (2.19) 0.27 (41.2) 83.2 8.3
13.3 7.8 21.5 0.48

71/72 165  -- 134 34 13 11 17 6.5 2391 (29.3) (125) (2.87) 0.20 (30.0) 89.2 8.2
13.1 8.0 22.9 0.48

= 72/73 174 -~ 146 38 1m 11 25 4.6 2495 (29.0) (128) (3.06) 0.19 (30.0) 96.6 8.8

2 -

, 13.0 7.9 21.8 0.47

73/74 161 480 153 37 12 13 27 4.2 2398 (28.7) (127) (2.91) 0.20 (29.3) 94.9 8.2
12.0 8.4 17.7 0.43

74/75 124 392 123 30 9 11 23 3.5 2452 (26.5) (135) (2.37) 0.18 (26.8) 76.4 6.7
12.4 8.0 18.3 0.45

75/16 138 371 121 29 12 10 23 5.3 2346 (27.3) (128) (2.45) 0.19 (28.1) 75.4 7.2
- 13.4 8.3 21.7 0.49

76/77 175 433 133 36 17 8 21 9.7 2275 (29.5) (133) (2.90) 0.21 (30.6) 92.0 8.5
13.8 7.8 20.3 0.50

77/78 156 373 120 31 % 9 23 5.7 2270 (30.4) (125) (2.7) 0.22 (31.2) 80.3 7.5
+ - 14.4 7.1 17.4 0.4

78/79%% 149 105 29 12 7 28 4.3 2199 (31.8) (114 (2.33) 0.18 (25.6) 70.8 8.9

*  Extensions commissioned - aeration tank volume increased to 36,000 m3 (1,271,000 Tt3) (May/June).
+ Stludge lagoon supernatant liquor returned to works inlet from August 1978.



plant has produced a partially nitrified effluent since 1971 even with the ra-
pid increase in oxygen required to satisfy BODz applied, which occurred in
that year. Data are for April 1 to March 31 o? following year.

Primary clarifier performance was reported by plant personnel for the

last 5 yr. BOD5 removal through the primaries has consistently averaged 50-55
percent; SS removal averaged 70-75 percent.

Based on plant performance data, with a power demand of approximately 50
kW (67 wire hp) at an air flow of 60 m3/min (2128 cfm) per channel, average
plant aeration efficiencies can be calculated as shown in Table B-12. The F/M
loading has routinely been held to 0.2 kg BODg/day/kg MLSS, resulting in an esti-
mated oxygen requirement of 1.06 kg 0o/kg BOD5 removed. Over the nearly 10 yr
of record, aeration efficiency has been remarEab]y consistent, if Tow, averag-
ing 1.12 kg 0o/kWh (1.84 Tb/wire hp-hr). The likely cause of the Tow efficien-
cy is the impact of the industrial waste contribution on the oxygen transfer
coefficient alpha (&X). Also, the very shallow tanks (for diffused aeration)
tend to reduce overall aeration efficiency (see Section 8).

Even though Beddington uses a high air flow rate per unit of organic
loading in order to counter the poor oxygen transfer efficiency, the energy
used for mixing is in the lower range among the plants visited (Table B-13).
The relatively long detention time and large aeration tank volume in this
plant offset the high air flows, resulting in relatively low power levels.
Plant personnel reported all tanks were well mixed with no solids deposition
problems. Under current operating conditions, air flow per dome averages
0.017 m3/min (0.6 cfm).

Operation and Maintenance

Formation of slime on the surface of the aeration domes in zones of Tow
D.0. has been the major maintenance problem at this plant since startup. The
Tow oxygen transfer efficiency leads to low mixed 1iquor D.0., which then ap-
parently causes slime to grow on the exterior of domes. Coarse bubbling re-
sults, further Towering mixed Tiquor D.0. and exacerbating the slime formation
problem. At the time of the plant visit, coarse bubbling, indicating the pre-
sence of slime, was very much in evidence in the first one-half pass in the 12
basins with equally distributed domes. Only the first one-quarter pass in the
tapered aeration basins exhibited coarse bubbling, and plant personnel noted
that the tapered aeration process was less susceptible to the problem.

A review of the wastewater characterization data provided by the plant
operator does not illuminate the source of the problem. COD/BODg ratios aver-
age 2.5, not unusual in the United Kingdom. Influent BOD. strength, at 275-
325 mg/1, is not excessive for English plants. The efficiency of primary sed-
imentation 1is normal. Surfactant levels, at 11-13 mg/1, are typical. Visual-
1y, the milky white industrial flow was markedly different from conventional
municipal wastewater. Even after dilution with domestic flows from another
sewer, the presence of this milky white waste was very apparent. Also, an ir-
ridescent oily slick was very much in evidence in the grit facility and prima-
ry clarifiers.

108




60L

TABLE B-12.

BEDDINGTON AERATION EFFICIENCY CALCULATIONS

o Year . _ e

Parameter /18779 77/78 76/77 75/76 74/75 73/74 72773 71/72 70/71 69/70%
Flow: mgd 25.5 23.4 20.5 24.4 26.3 20.2 20.0 21.3 21.0 15.5

m3/day 96,500 88,600 77,800 92,500 91,44) 76,600 75,500 80,700 79,500 58,500
Air Supply:

1000 ft3/day 58,020 61,380 63,190 56,530 57,383 58,870 60,039 59,366 45,454 35,040

1000 m3/day 1639 1734 1785 1597 1621 1663 1695 1677 1284 990
Power Consumed (kWh/day)* 21,500 22,760 23,420 20,950 21.279 21,820 22,240 22,000 16,850 12,9°0
BODg; Removed (kg/day)0 13,220 12,395 12,985 11,668 11,390 11,400 12,310 12,240 15,380 10,444
NH3-N Removed (kg/day)® 2374 2250 2022 2730 2614 2500 2552 2226 453 456
0> Required** (kg/day)o 24,220 22,815 22,460 21,960 23,310 22,830 24,020 22,540 18,259 13,030
Reration Efficiency:t?

kg 02/kWh 1.19 1.05 1.01 1.1 1.16 1.09 1.14 1.08 1.25 1.05

b 02/wire hp-hr 1.96 1.73 1.66 1.82 1.91 1.79 1.76 2.05 1.73

1.87

*  Partial year, October - March only.

+ 1 kWh/day = 1.34 wire hp-hr/day

o lkg=2.211b

** Calculated by the method of Section 5, assuming 1.06 units 0 required/unit BODg removed.
++ Assumes 11 percent of air (and power) used in aeration channéls.



Initially, when sT1ime occurred, domes were removed from the aeration ba-
sin and refired in the dome kiln at Mogden. It was soon determined that vi-
gorous brushing with a concurrent high rate of air flow would remove the most-
ly external growths. Periodic draining of the tanks followed by brushing is
now the procedure used to deal with this problem. The anticipated dome kiln-
ing cycle is once every 5-6 yr under current procedures.

TABLE B-13. BEDDINGTON MIXING DATA

Tank No.
2-7, 10-15 1, 8, 9, 16
(each tank)
First Second Third Final
Parameter Quarter Quarter Quarter Quarter
Diffuser Density
(domes/m2)* 2.0 2.7 2.2 1.8 1.1
Air Flow/Section:
[...]
Final Sedimentation

6 Circular Clarifiers

Diameter: 22 m
Sidewater depth: 1.3 m
Floor sltope: 30°

Detention time:
Surface loading:

7.5 hr_@ DWF
15.8 m3/m/day (389 gpd/ft?)

* For Stage 3 only.
+ DWF = 36,300 m3/day (9.6 mgd)

° 1Tm=3.28 ft

131




Air supply for Stage 3 is provided by three variable-vane centrifugal
blowers with a shaft outgut that varies from 89-242 kW (120-325 BHP). The
units will deliver 210 m°/min (7400 cfm) at the normal operating pressure of
49 kN/me (7.1 psi). Air cleaning is provided by five electrostatic air fil-
ters out of a total of 12 connected to a common duct. Approximately 6 percent

of the air supply is used for the domes that are mounted in the primary efflu-
ent and mixed liquor channels.

Final clarifiers are of the type recommended by the diffuser manufacturer
and feature a steep floor slope and a shallow sidewater depth. A single chain

scraper moves sludge to the center hopper. Sludge recycle rates average 75-
100 percent.

Performance

Data was provided for Stage 3 for the period January 1974-December 1978.
However, considerable modification of Stage 3, with variable operation of two
to four aeration tanks, took place in 1975 and 1976. Accordingly, these data
have been deleted in this analysis. A1l four units were operated in 1974,
1977, and 1978, and influent and effluent data for these 3 yr are summarized
in Table B-25.

The wastewater received by the Ryemeads plant is fairly strong and con-
tains about 10 percent (by flow) industrial wastes from metal finishing, malt-
ing, and pharmaceutical industries. Over the period 1974-1978, the influent
BODg concentration declined by approximately 25 percent, reflecting growth in
the contributing New Towns and the use of more water by the new inhabitants.
BOD5 removal has consistently averaged 53-56 percent in the primary system and
96-97 percent in the secondary system. Approximately 75-77 percent of the in-
fluent suspended solids areremoved in the primary plant and 88-91 percent in
the activated sludge process. Overall, the plant removed an average of 98
percent each of the BOD. and suspended solids in the raw wastewater. Ammonia
nitrogen removal exceedéd 99 percent. Monthly average flows and BOD. Toadings
varied about + 20 percent from annual averages. Influent detergent {as manox-
y1 OT) averaged 10-15 mg/1 and was 95 percent removed through the process.

The stable flow and BODg loadings to the Ryemeads plant reflect the relatively
new collection system serving the plant.

Aeration efficiency computations are shown in Table B-26, based on data
for Stage 3 only. MLSS averaged 4500-5000 mg/1, and the F/M loading rate av-
eraged 0.08 kg BODz/day/kg MLSS. Using the method of Section 5, 1.22 units 0,
were estimated to ge required per unit of BODz removed and the aeration effi-
ciency ranged from 1.04-1.14 kg 0o/kWh (1.71-1.87 1b/wire hp-hr). D.0. levels
in the aeration tanks average 20 percent of saturation in the first pass,
reaching 50-60 percent of saturation by the end of the second pass and 90-100
percent of saturation in the effluent from the final pass. These elevated le-
vels are likely the main cause of the relatively poor aeration efficiency at
this plant. Plant personnel indicated that these D.0. concentrations were the
by-product of maintaining total plant air flows to keep dome air flow rates
from falling below 0.014 m3/min (0.5 cfm). Unlike Beddington and Hartshill,
there is no indication that alpha factors are depressed at this plant.

132




TABLE B-25.

RYEMEADS INFLUENT-EFFLUENT DATA SUMMARY

Year
Parameter 1978 1977 1974
Flow: mgd 10.45 11.9 10.1
m2/day 39,600 44,880 38,200
Raw Wastewater: (mg/1)
BOD5 310 341 403
CcoD 698 749 -
TSS 490 483 430
NH3—N 32 33 35
Primary Effluent: (mg/1)
BOD; 144 152 178
cob 299 208 --
TSS 117 109 105
TKN 44 51 48
NH3-N 33 32 36
Final Effluent: (mg/1)
BOD5, 5 6 5
CoD 4?2 45 --
TSS 10 13 12
NH3-N 0.2 0.3 0.2
NO3-N 22 21 28

Mixing power levels have been calculated for the various pass configura-

tions at Ryemeads and are shown in Table B-27.

These data are calculated for

minimum air flows and indicate that mixing power levels are well into the

middle range of the plants surveyed.
nercent higher than minimums.
level similar to the balance of the first aeration pass.

ported no settling of solids in any of the aeration tanks.

Operation and Maintenance

Maximum air flow rates range up to 100
The nitrification section is mixed at a power
Plant personnel re-

Ryemeads has operated dome diffuser systems continuously since 1956 when
Stage 1 was constructed.

5-6 yr.

Stage-1 and-2 diffusers have required cleaning every
Problems have been experienced with rust fouling of the diffusers in

Stage 1, owing to the use of cast iron air distribution mains in the original
plant. These mains are now being converted to uPVC pipe.

Considerable coarse bubbling was observed in the first pass of the aera-

tion tanks in Stage 3 at the time of the plant visit.

Plant personnel were

uncertain as the causes of this, but it appeared to be a manifestation of the
slime growth problem experienced at other plug flow plants.

133




TABLE B-26. RYEMEADS AERATION EFFICIENCY CALCULATIONS*

Year

Parameter 1978 1977 1974
BODg Removed (kg/day)+ 5483 6548 4923
NH3-N Removed (kg/day)+ 1258 1423 1328
NO3-N Produced (kg/day)+ 870 942 1068
0p Required®(kg/day)+ 10,010 11,594 9892
Power Consumed (kWh/day)** 9640 10,732 8640
Aeration Efficiency:

kg 0o/kWh 1.04 1.08 1.14

1b 0p/wire hp-hr 1.71 1.78 1.87

*  For Stage 3 only.

+ 1 kg =2.211b

° Calculated by the method of Section 5, assuming 1.22 units 0y required/
unit BODg removed.

** 1 kWh/day = 1.34 wire hp-hr/day

Plant maintenance workers estimated a cost of & 1.50 ($3.00) each to re-
move, fire in a kiln, and replace domes in the tanks at Ryemeads, including
5-10 percent handling loss. They noted that the domes did not return to full
oxygen transfer efficiency after the cleaning operation, but apparently lost
10-25 percent efficiency. Ryemeads domes are refired in the kiln at Beckton.
The plant spends approximately &£ 12,000/yr ($24,000/yr) for diffuser mainten-
ance and cleans diffusers about once every 6 yr. A total of & 35,000/yr
($70,000/yr) is being spent on the diffuser system, including retrofitting of
cast iron air supply piping when a tank is removed from service for cleaning.

The electrostatic air filters have performed satisfactorily, requiring
hot water washing every 3-4 mo. Approximately once every 2 yr, each air

cleaner is dismantled and washed in a mild phosphoric acid solution. The job
requires two men working 8 days to complete.

COALPORT

History and Background

The Coalport treatment plant was completed in 1970, serving a combination
of existing villages and New Town areas. The plant was constructed on a for-
mer industrial site and is designed for expansion in step with New Town deve-
lopment. The construction cost in 1970 was &£ 1.3 million ($2.6 million) for
the facilities shown in Figure B-9.

134

O A e e o e e e e T B



Gel

TABLE B-27.

RYEMEADS MIXING DATA

Wetted Diffuser

Air. Flow/Area**

Alr (Tow/Volume**

i 1 **k - —_—— ini £
Pass Surface Area  Volume Densit AL"_H_OVL/.SQCE on” _cfu ome . Mlnf,mf‘m__P?w,_ci ,IPE),Ut "
(nf})* )+ (domes/me)0 (cfm)  (m3/min) 1000 1t2) \TO00 m2-min) (cfm/1000 ££3)++ (wire hp/1000 £t3)(W/m3)
First Pass:
First Section09 122 372 0 0 0 0 0 0 0
Second Section 177 538 4.6 403 1.4 213 65 21.3 1.12 29.5
Second Pass:
First Section 150 455 4.6 335 9.5 210 64 20.9 1.12 29.5
Second Section 150 455 4.6 300 8.5 187 57 18.6 0.99 26.1
Third Pass 299 910 3.7 547 15.5 171 52 171 0.90 23.7
Fourth Pass 299 910 2.3 350 9 33 10.9

.9 108

0.52 13.8

1 m2
13

10.8 ft?
35.3 ft3

(L1}

o 1 dome/m? = 9.29 dowes/100 ml ]
** Based on a minimum air flow rate of 0.014 m3/min/dome (0.5 cfm/dome)
++  Same as w3/1000 m3/min.

oo With three wixers operating at 2.2 ki (3 hp) each.

and current tank configurations in Stage 3 only.



TRORK FOUL SEWERS

- — c::"l]'
SEWER PIPE BRIDSGE
e i o] " SO e et e
RIVER SEVERN - S and SUBMERGED OUTFALL
o) P e N

/~ o| INLET STORM OVERFLOW " SAMPLING CHAMBER

V4 - -~ ’ 1
BROSELEY -

TRINK SEWER CONSTANT VELOCITY

PARABOLIC GRIT CHANNELS .
(GARAGES & STORES LNDER) o

-

9elL

| -
Y (7 Fow recoroers
i
COMMINUTORS ? r sLUDGE
{ STORM P THICKENING
(7 - > ! COMPRESSOR TANKS
000 TANK, i $ PUMP HOUSE FINAL SEPARATING TANKS 0 .
3 !
|
( RIMARY =
Hr 1 LAt (= v fl
! | -+ > - -—1 i
e ﬂ SEDIMENTATION ¢ i
T i AY pY
: Oy Tanxs 5 C:) AERATION —t>
M o | N TANKS ¥ M 4 ’
g O n ..,A.,.J_.)
1 o ' C ¥ RY ' ; | O 8
o S — e —— R et O - /
T LTI p S S e o e oo e e 3 - -~ B DGE SCREEN
[, . e _— - - o e e -
L BULK  LIME  EXPERIMENTAL
ADMINSTRATIVE ( LIME  TANKS TANKS
BUILDING PUMP HOUSE  SUB STATION S1L0
MAIN PUMPHOUSE AR FILTERS
LABORATORY
CONTROL ROOM
WELPARE . )
WORKSHOP Figure B-9. Coalport site plan.




Plant Description

The Stage I plant at Coalport includes two rectangular primary sedimenta-
tion tanks, one stormwater overflow tank, four two-pass plug flow aeratiog
tanks, and six circular final clarifiers. Designed for a DWF of 17,700 m?/day
(4.68 mgd), it is currently receiving about 67 percent of that flow. The pri-
mary tanks measure 53.2 m x 18. 8 mx 2.8 m SWD (175_ft x 62 ft x 9 ft). The
surface loading at DWF_is 8.6 m3/m2/day (212 gpd/ft2) with a current average
loading of about 5.8 m3/m2/day (141 gpd/ft2).

The aeration tanks each measure 65 m x 4.6 m x 3.4 m SWD (213 ft x 15 ft
x 11 ft) and have 830 domes, symmetrically distributed. Air is distributed
60 percent to the first pass and 40 percent to the second pass. Twenty per-
cent of the wastewater flow is fed at the head of the first pass, along with
the return sludge. The balance is fed 21.7 m (71 ft) from the head of the
first pass. The final clarifiers are each 14.9 m (49 ft) in diameter with a
sidewater depth of 2.7 m (8.9 ft). The floor slope is 30°. The detention

time and surface loading at DWF are 6 hr and 16.9 m3/m2/day (414 gpd/ft2), re-
spectively.

Air 1is supplied by four Waller two-speed centrifugal blowers after fil-
tration through two bag type air filters, each of which is sized to handle the
full air flow. The bag filters are precoated with an asbestos coating and re-
quire cleaning every 2 yr.

Performance

Staff of Severn Trent Water Authority at Coalport provided plant perfor-
mance data for 1978/79, as shown below:

TABLE B-28. COALPORT INFLUENT-EFFLUENT DATA SUMMARY

Average Flow: mgd 3.24
mo/day 12,300
BODg: (kg/day)*
Load imposed 1927
Load removed 1820
NH3-N: (kg/day)*
Load imposed 354
Load removed 341
TSS: (kg/day)*
Load imposed 1198
Load removed 1125

* 1 kg/day = 2.21 1b/day

137




Influent flow averaged 12,300 m3/day (3.24 mgd). BOD; to the aeration basin
averaged 157 mg/1 and influent NH3-N averaged 29 mg/17 The F/M loading aver-
aged 0.14 kg BOD5/day/kg MLSS and ranged from 0.11-0.20. MLSS averaged 2500
mg/1. Monthly loadings varied about + 25 percent from annual averages. Flow
to this plant is mostly domestic with some light industrial contributions.
BOD5 and suspended solids were removed on an average of 94 percent each
through the combined primary and secondary processes.

Based on an average aeration power consumption of 3047 kWh/day (4086
wire hp-hr/day), aeration efficiency averaaed 1.08 kg 0,/kWh (1.78 1b/wire hp-
hr), with 1.13 units oxygen required/unit BODg removed. This is on the Tow
side of the plants surveyed but can probably be accounted for by high mixed
liquor D.0. The plant operators noted that, even with the uneven air distri-
bution, aeration D.0. was normally quite high in the second pass of the two-
pass system. Previously, the plant had been operated at even lower flows
with all four aeration basins in operation. A change in management resulted
in cutting out one basin to improve aeration efficiency.

Based on an average air flow rate of 158,640 m3/day (5600 x 103 ft3/day),
air flow_per dome is 0.9 cfm (0.025 m3/min) in the first pass and 0.6 cfm
(0.017 m3/m1n) in the second. Plant operators limit minimum air flows to
0.5 c¢fm (0.014 m3/m1n) in the second pass. Based on this minimum air flow
rate, mixing data for the Coalport plant are given in Table B-29. Coalport's
power input at minimum air flow is typical among the surveyed plants.

TABLE B-29. COALPORT MIXING DATA

Parameter First Pass Second Pass

Air Flow/Basin:*

cfm 777 519
m3/min 22.0 14.7
Air Flow/Area:*

cfm/ft2 0.23 0.16
m3/min/m2 0.07 0.05
Air Flow/Volume* (cfm/1000 ft3)* 13.2 8.8

Minimum Power Input:
wire hp/1000 ft3 25 16.7
W/m3 0.95 0.63

* Based on a minimug air flow rate of 0.014 m3/min/dome (0.5 cfm/dome).
+ Same as m3/1000 m°/min.

Operation and Maintenance

Coalport has accrued 9 yr of continuous operating experience with very
few problems. Aeration tanks are routinely cleaned once every year. Inspec-
tion of the empty tanks revealed no evidence of scale build-up or solids de-

138

e s —-



position. Some coarse bubbling was noticeable at the inlet and one-third
point feed zone, being most severe in the latter. This can most likely be
attributed to the growth of slime on the domes in the feed zones. Air filters
have performed satisfactorily, with no non-routine maintenance required.

COLESHILL

History and Background

The Coleshill treatment plant, shown in Figure B-10, was constructed in
three stages. The first stage was commissioned between 1931 and 1934 and was
one of the first activated sludge plants in the world. The second stage, a
nearly identical duplicate of Stage 1, was constructed between 1939 and 1942,
along with additional final c]ar1f1ers for the first stage. The capacity of
the two stages then was 11,400 m3/day (3 mgd).

The origina1 concept was to develop this plant as five identical stages.
Rapid increases in flow due to population growth and industrial expansion
forced recons1derat1on of this approach, and the final stage was designed as
a 54,500 m3/day (14.3 mgd) dome diffuser activated sludge plant. The first
two stages were then removed from service to be renovated by 1971 and reopen-
ed when flows increased further.

The third stage was constructed and opened by sections in the period
1968-1971. Excess sludge from the new plant was initially handled in exist-
ing facilities. In 1976, construction of a sludge incineration plant serving
both Coleshill and Minworth was started on an adjacent site.

Plant Description

Described herein and detailed in Table B~30 are the basic design parame-
ters for the third stage plant at Coleshill.

Primary settling is provided by eight rectangu]ar clarifiers providing
8 hr of detention time at the DWF of 54,100 m /day (14.3 mgd). Primary set-

tling is sized to accept flows up to 3 x DWF, with excess flows going to the
stormwater overflow tanks.

The eight aeration tanks are coupled individually to the eight final
clarifiers. Return sludge from each clarifier is individually pumped to its
associated aeration basin, with provision for cross connection should either
an aeration basin or a clarifier be taken out of service. Detention times at
DWF in the aeration basins and final clarifiers are 12 hr and 6 hr, respec-
tively. The maximum surface loading (3 x DWF) is 38.9 m3/m2/day (954 gpd/ft2).

Initially, the aeration tanks were equipped with 3100 domes each. In an
effort to improve plant performance by introducing intentional denitrification,
domes have been removed from five of the tanks, Nos. 1, 2, and 6-8, to create
anoxic zones at the influent ends, similar to those at Minworth. Tank Nos. 1
and 2 now have 2186 domes each; Tank Nos, 6-8 have 2153 domes each. The re-
maining tanks have 3100 domes each and were not in service at the time of the
plant visit. These tanks remain in the initial configuration whereby 50 per-

139




‘ueyd

93LS [11ysaloy

"01-9 aunby

P
Y0 T oNINEINSS

- A oY
B A 5 T
. \\mw&(mv\w G mS5 . 15 uls 3 1149 Soroeao
- Wiy NOOBSSIN  33l0 Sohbiihiiie 3N
\.\\\\.u|-\'-zo.zhru‘...awn.m‘w-.”.a_.-... ! : \.— L
P b ,-.--.u-;utx,.mY o 2 SHNYL ¢
[...]
+ 1 dome/m2 = 9.29 domes/100 ft2

° Based on an assumed minimum air flow rate of 0.014 m3/min/dome (0.5 cfm/
dome).

**  Same as m3/1000 m3/min.

The above data represent minimum air flow rates. In reality, air flow rates
are averaging 0.28-0.42 m3/min/dome (1.0-1.5 cfm/dome). Considerable research

159




N—"

I

Aeration

Effluent Basins

Clarifier

Primary

Clarifier

Primary
Sludge
Thickene(/

—

Influent

Administratilon
Holten Markelo and Laboratory

N

Blower yid
Room

Sludge

Drying

Beds

Digested Sludge Thickener

Sludge Digester

<:ji> Digeéter Gas Storage Tank

Figure B-14. Holten-Markelo site plan.

160




has convinced Dutch designers that the domes should be operated at air flow
rates substantially higher than those recommended by Hawker-Siddeley. This
plant was designed on the basis that minimum nighttime flows (and oxygen_de-
mand) would correspond to the minimum air unit dome flow rate of 0.014 m3/min
(0.5 cfm). Consequently, dome density is Tow and average air flow rates are
relatively high when compared to English practice.

Recently, plant personnel began experimenting with an anoxic zone by se-
verely restricting air flow to the first grid. The plant normally produces a
nitrified effluent, and it is believed that the anoxic zone will reduce ener-
gy costs as well as improve performance in the final settling tank.

Air supply 1is provided by a centrifugal blower driven by a gas engine
that burns a mixture of about 65 percent sludge gas and 35 percent pipeline
gas. Plant personnel could not estimate power consumption (kWh). Consequent-
ly, aeration efficiency could not be calculated.

Primary clarifier design is much more typical of U.S. practice than that
of the English plants. The djameter of the single unit is 24.0 m (78.7 ft),
and the s1dewater depth is 2.0 m (6.6 ft). At the maximum influent flow rate
of 21,800 m3/day (5 76 mgd), the detention time is 2 hr and the surface load-

ing rate is 48.0 m 3/me /day (1178 gpd/ftZ) At the average influent flow rate,
the surface loading is 28.8 m3/m/day (707 gpd/ft2).

The secondary clarifier is designed for a maximum hourly surface loading
of 24.0 m /m /day (589 gnd/ftz) and a 2.5-hr detention time. It is circular,
3 m (112 ft) in diameter and has a sidewater depth of 2.5 m (8.2 ft). Both

the primary and secondary clarifiers are equipped with stainless steel wipers
and scraper mechanisms.

The plant was started up in 1978 and officially commissioned in 1979.
There have been no equipment failures in either of the aeration basins; how-
ever, at the time of the plant visit, there was considerable coarse bubbling
in the second aeration grid, probably due to the growth of slime in the zone

following the anoxic zone. The electrostatic air filters were providing sat-
isfactory service.

Steenwijk

The plant at Steenwijk was the first major dome diffuser plant construct-
ed in The Netherlands. It was commissioned in late 1976 and has two two- pass
aerat1on basins that are 1aid out in a tapered conf1gurat1on Design f]ow is
54,100 m3/day (14.3 mgd), and the influent flow in 1978 averaged 44,700 m3/

day (1] 8 mgd) + 30 percent. The primary and secondary clarifier des1gn ba-
sis is the same as that used at Holten-Markelo.

Three motor driven multi-stage centrifugal blowers, one for each aera-
tion tank and one standby, provide air for the process. The two-pass aera-
tion basins have four aeration grids with 800, 560, 560, and 438 domes, re-
spectively. This is the same percentage distribution as that of Holten-Mar-

kelo. The dimensions of each aeration pass are 100 m x 6.7 m x 4.0 m SWD
(328 ft x 22 ft x 13.1 ft).

161



Steenwijk reported the following performance data for 1978:

Raw Wastewater
BOD5 : 312+ 74 mg/1
NH3-N : 52+ 12 mg/1

Primary Effluent
BODg : 102+ 19 mg/1
NH3-N : 25+ 3 mg/1

Final Effluent
BODs : 12+ 7 mg/l
NH3-N : 12+ 12 mg/1
NO3-N : 11 mg/1

An average of 4860 kg (10,714 Tb) BODg and 702 kg (1548 1b) NH3-N were
removed daily at this plant in 1978. The average power consumption was
14,100 kWh/day (18,908 wire hp-hr/day),and the F/M loading was 0.11 kg BODs5/
day/kg MLSS. No air flow data were reported. Based on the method of Section
5, with 1.18 kg 0, required/kg BOD; removed, the aeration efficiency was 0.62
kg 0p/kWh (1.02 1E/w1re hp-hr). The computation was based on total power
consumed for all purposes at this plant. No breakdown of power use was avail-
able. If aeration consumes 80 percent of the electrical power, a typical le-
vel, the aeration efficiency would be 0.78 kg 0o/kWh (1.28 Tb/wire hp-hr),
still quite low. Personnel from the Zuiveringschap-West Overijssel Authority,
the authority that operates the plant, noted that the plant is somewhat under-
loaded and mixed liquor D.0. is high.

I1sink and Brandse reported clean water eeration efficiencies of 3.3-3.7
kg 0o/kWh (5.4-6.1 1b/wire hp-hr) at a water temBerature of 10°C (50°F) and a
pressure of 760 mm Hg (14.7 psi) for Steenwi jk. 2

The aeration equipment at Steenwijk has accumulated about 3 yr of opera-
ting time. There have been no failures of the equipment, and plant personnel
report no apparent loss of aeration efficiency over the period.

MADISON, WISCONSIN

History and Background

The Nine Springs Wastewater Treatment Plant serves the City of Madison,
Wisconsin, and many of the surrounding suburban communities. The original
plant was constructed in 1928 and provided primary treatment followed by
trickling filters. The plant has been expanded five times, the last in 1977.
By 1985, the plant will be further modified to provide nitrification and ef-
fluent polishing.

The current facilities, depicted in Figure B-15, are rated at 219,500
m3/day (58 mgd) and treated 132,500 m3/day (35 mgd) in 1978. Flow to the
trickling filter plant accounted for about 14 percent of the total flow
treated.

162




¢, To Sludge Storage Lagoons
ro——=bk-——q
_________ e 9 /NI
: L <:> 15 <:> NG j
( O O : : :“"—T—_" 1 Influent
! 7 ! S —
{ [ ¢ H ¢
! ! [ I
| 1 ! 8 ]
00} 1.0 O] :
b e e -1
-
™
]
l L 2 _1
| T , 3
l
|  Jpinimivany |
| N
|
l
|
I

- e o - - —— = -

KEY

1. GRIT CHAMBERS 6. CHLORINE CONTACT
2. PRIMARY CLARIFIERS 7. SLUDGE THICKENERS
3. TRICKLING FILTERS 8. SLUDGE DIGESTERS
4. AERATION TANKS 9. DIGESTED SLUDGE TH
5. FINAL CLARIFIERS

Figure B-15.

Madison site plan.

163

ICKENERS



Plant Description

Prior to the 1977 modification, the activated sludge plant at Madison
was wholly coarse bubble aerated. To increase organic loading capacity and
to study the performance of dome diffusers under actual operating conditions,
aeration tank Nos. 1-6 were retrofitted with dome diffusers arranged in a
grid fashion. Aeration tank No. 7 was later equipped with fine bubble tube
diffusers that could be installed utilizing the existing spiral roll manifolds
without need for major piping modifications. The remaining basins remained
in their original coarse bubble spiral flow aeration mode. No modifications
were made to primary or secondary clarifiers. Air filtration was added to
the blower system (see Table B-41 for design data).

The six aeration tanks with dome diffusers are divided into two sets of
three-pass units and are tapered as shown in Table B-41. These can be opera-
ted in either the contact stabilization mode, using one tank for contact and
two for reaeration, the plug flow mode using three passes, or a three-pass
step feed mode. Two aeration grids are provided for each tank, and the domes
are distributed fairly symmetrically in each grid. Spacing between domes is
either 30.5 or 61 cm (12 or 24 in.). Spacing between rows varies, with pair-
ing of six rows (12 total rows) plus two individual rows in the first pass,
ten individual rows in the second pass, and nine individual rows in the final
pass.

Five Rootes-type positive displacement blowers provide air for all 15 of
the aeration tanks. One is driven by a digestor gas fueled engine; the other
four are powered by electric motors. Normal operating pressure is 58.6 kN/m2
(8.5 psi). Air cleaning is provided by a two-stage air filtration system.
The first stage uses five automatically operated coarse fiberglass filters,
each rated at 354 m3/min (12,500 cfm). These roll-type units are automatical-
1y advanced by a photocell sensor and drive that, respectively, senses the
opacity of the filter and periodically advances fresh medium onto the filtra-
tion frame. Five sets of final filters follow the prefilters, as described
in Table B-41. A pressure gauge scaled between 0 and 5 cm Hp0 (0 and 2 in.)
reads headloss across the filters. They are to be changed when headloss ap-
proaches 5 cm (2 in.). After 2 yr of operation, the current reading on the
gauge is 12.7 mm (0.05 in.).

Final settling is provided by 10 circular clarifiers of varying dimen-
sions. At an average influent flow rate of 111,7000 m3/day (29.5 mgd), the
surface loading is 18.5 m3/m2/day (454 gpd/ftz) and the detention time with
50 percent sludge recycle is 3.4 hr.

Madison reported installed costs of $282,000 for the dome diffusers and
air distribution piping and $28,450 for the air cleaning system.

Performance

For purposes of comparison between types of aerators, aeration tank Nos.
1-6 and 7, 8, and 9 have been isolated from the general plant flow and opera-
ted as a unit. These tanks are dosed by primary clarifier Nos. 1-16 and
final settling is carried out in clarifiers Nos. 1-10. Air flow to each tank

164




TABLE B-41. MADISON DESIGN DATA

Primary Sedimentation

16 Rectangular Tanks

Tank Nos. 1-2:
Tank Nos. 3-4:
Tank Nos. 5-6:
Tank Nos. 7-16:

Detention time

(Tank Nos. 1-2 & 5-16):
Surface loading

(Tank Nos. 1-2 & 5-16):

Aeration Basins

15 Rectangular Tanks
Tank Nos. 1-6:
Tank Nos. 7-15:

Aeration Equipment
Tank Nos. 1-6:
Tank No. 7:
Tank Nos. 8-15:

Diffuser Configuration (Tanks Nos. 1-6)

9.7 m* x 26,2 m* x 3.3 m* SWD
(trickling filter plant)

9.7 mx 31.Tmx 3.3 m SWD
10.7 m x 26.8 m x 3.3 m SWD

1.44 hr @ 219,500 m3/day (58 mgd)

55.1 m3/m2/day (1354 gpd/ft2) @
219,500 m3/day (58 mgd)

w0
o0 —s
33
X X
aa
o o
33
> X
SRS
W~
33
w

Fine bubble dome diffusers
Fine bubble tube diffusers
Coarse bubble diffusers

Tapered aeration, 2 grids/tank.
3 tanks per unit. Can be operated as plug flow, contact

stabilization, or step feed.

No. Domes

First Pass:

Grid No. 1 834

Grid No. 2 709
Second Pass:

Grid No. 3 505

Grid No. 4 410
Third Pass:

Grid No. 5 392

Grid No. 6 332

165

No. Rows
14
14

10
10

e Vo]

(continued on next page)



TABLE B-41.

(continued)

Final Sedimentation (Activated Sludge Plant)

10 Circular Clarifiers

Tank Nos. 1-4:

Tank Nos. 5-6:

Tank Nos. 7-10:

Diameter
Sidewater depth
Surface loading

Diameter
Sidewater depth
Surface loading
Diameter
Sidewater depth
Surface loading

Detention time (all clarifiers):

Blower System

23.7 m

3.8 m

18.5 m3/m2/day (454 gpd/ft2)
@ 111,700 m3/day (29.5 mgd)

26 m

3.8 m

same as 1-4

32 m

3.8 m

same as 1-4

3.4 hr @ 111,700 m3/day

(29.5 mgd) and 50% recycle

5 Rootes-Type Positive D1sp1acement Blowers
No. 1: Engine driven, 312 m3/min (11,000 cfm) @ 65.5 kN/m2 (9.5 psi)
No. 2,3: Single speed, 373 kW (500 hp) motor driven, 306 m3/min
(10,800 cfm) @ 65.5 kN/m2
No. 4: Dua] speed, 261-410 kW (350-550 hp) motor driven, 220-307
m3/min (7760-10, 850 cfm) @ 65.5 kN/m2 (9.5 psi)
No. 5: Dual speed, 224-373 kW (300-500 hp% motor driven, 165-257

m3/min (5840-9070 cfm) @ 65.5 kN/m

Air Filter System

Primary Filters:

Automatic roll-type filter

5 sets

(9.5 psi)

(9.5 psi)

Fach set rated 354 m3/min (12,500 cfm) @ 152 m/min (500 ft/min)

net velocity

Manufacturer - American Air Filter Company

Secondary Filters:

Dry disposable type - Biocell

5 sets

Fach set has 8 filters each 0.3 m2 (3.2 ft2) in area:

2 sets also have 8 filters each 0.3 x 0.6 m (1.0 x 2.0 ft)
Other 3 sets also have 4 filters each 0.3 x 0.6 m (1.0 x

2.0 ft)

Manufacturer - American Air Filter Company

166




is measured periodically. Influent and effluent data summarized in Table
B-42 for 1978 and 1979 are for this portion of the plant only.

TABLE B~42. MADISON INFLUENT-EFFLUENT DATA SUMMARY*

Year
Parameter 1979 1978
Flow: mg 14.5 15.7
m3/day 54,900 59,400
Raw Wastewater: (mg/1)
BODg 213 184
TSS 163 157
TKN 32 35
NH3-N 17 18
Primary Effluent: (mg/1)
BOD; 156 138
TSS 79 88
TKN 29 28
NH3-N 18 18
Final Effluent: (mg/1)
BOD- 19 23
TSS 12 13
TKN 14 16
NH3-N 12 1
NO3-N 1.5 2.3

* For that portion of the Madison plant comprised of primary clarifier Nos.
1-16, aeration tank Nos. 1-9, and final clarifier Nos. 1-10 only.

In 1978, the test plant was operated wholly in the contact stabilization
mode. This was continued until August 15, 1979, at which time the test plant
was briefly operated in the plug flow mode for 1 mo. After mid-September
1979, the test plant was changed over to step feed operation. The F/M load-
ing was held at 0.26 kg BODg/day/kg MLSS in 1979 and 0.3 in 1978 to avoid ni-
trification. MLSS levels averaged 2000 mg/1 in 1979 and 1500 mg/1 in 1978.
Peak monthly flows and BOD loads varied approximately + 25 percent from annu-
al averages. About 15 percent of the flow to the plant comes from food and
milk processing plants.

By comparison to the plants visited in the United Kingdom, Madison's
primary treatment system was considerably less effective, removing 25-27 per-
cent of the influent BODg and 44-48 percent of the influent suspended solids.
This 1s probably related to the surface loading rate of 28. 5 m3/m /day (700
gpd/ft2), which is considerably higher than the 12.2-20.4 m 3/m/day (300-500
gpd/ftz) rate more typical in the United Kingdom.

167



Secondary treatment achieved average removals of 83 percent for BODg and
85 percent for suspended solids in 1978. 1979 performance was comparable,
averaging 88 percent and 76 percent removals, respectively. Overall removal
efficiencies were 87 percent (BOD:) and 92 percent (suspended solids) in 1978,
with corresponding removals of 91 percent and 93 percent in 1979.

The two plants. coarse bubbie and iie bubble, are operated in parallel,
with 44 percent «of the flow (and BODg load) going to the coarse bubble
aeration tanks. Air flow is split with 14.4 percent of total plant air
directed to fine bubble tank Nos. 1-6 and 29.9 percent to coarse bubble
tank Nos. 7-9. Power consumption for the total aeration system averaged
16,900 kWh/day (22,660 wire hp-hr/day) in 1978 and 21,150 kWh/day (28,360
wire hp-hr/day) in 1979. Based on these data, comparative aeration
efficiencies for the two sections have been computed by the method of
Section 5 in Table B-43. The results indicate that the fine bubble system

TABLE B-43. MADISON AERATION EFFICIENCY CALCULATIONS

Fine Bubble* Coarse Bubble?

Parameter 1979 1978 1979 1978

Flow: mgd 8.1 8.8 6.4 6.9

m3/day 30,700 33,300 24,200 26,100

BOD5 Removed (kg/day)° 4207 3847 3306 3022

NH3-N Removed (kg/day)° 160 231 125 154

02 Required** (kg/day)® 4768 4840 3744 3684

Power Consumed (kWh/day)** 3046 2431 6324 5047
Aeration Efficiency:

kg 02/kWh 1.54 1.96 0.58 0.72

1b 0p/wire hp-hr 2.53 3.22 0.96 1.18

*  Comprised of aeration tank Nos. 1-6.

Comprised of aeration tank Nos. 7-9.

1 kg = 2.21 1b

** Calculated by the method of Section 5, assuming 1.01 units O required/
unit BOD5 removed in 1978 and 0.97 units 0y required/unit BOD5 removed in
1979.

++ 1 kWh/day = 1.34 wire hp-hr/day

o +

was about 2.7 times more efficient than the coarse bubble system, with both
showing somewhat higher aeration efficiencies in 1978. In both years, plant
personnel operated the plant to hold maximum mixed Tiquid D.0. in the range

of 2-4 mg/1. Since the plant was operated in the contact stabilization mode
during all of 1978, with no operational changes, the 1978 data may be more
accurate. As discussed in Section 6, these data correlate well with the rela-
tive aeration efficiencies determined in separate tests conducted at Madison

168




in September 1978.

Mixing power levels for a minimum air flow rate of 0.014 m3/min/dome
(0.5 cfm/dome) have been calculated and are shown in Table B-44. Mixing pow-